618—0262

327-0650

141—SEALANT

142-20W-50 OIL

150—-SEAL KIT
151-GREASE
-" Hydro-Geer
PA of 2. 70280-S6
M HYDRO-GEAR ary [DESCRPTION M HYDRO-GEAR arr 'DESCRIPTION.
L PART NO L PART NO
1| 50074RM 1 | HOUSING, LOWER H [ 70135 1 | BRAKE ROTOR/STATOR KIT
2 | 70281 1 | ASSEMBLY, UPPER HOUSING 4 | STATOR-BRAKE
1| BN TN JOURNAL 2| e
[ — N 43| am30 2 | WASHER-7/16 X 7/8 X .060
4 | 2003018 1 | RING-WIRE RETAINING 44 | 70229 1 | DIFFERENTIAL ASSEMBLY
5 | 2003052 1 | RING-RETAINING 1 | GEAR-DIFF. 50T
6 | 2003043 1 | BEARING-SHAFT BALL 2 | DIFF. HOUSING
8 | 50551 1 | BEARING-THRUST 30x52x13 2 | GEAR-BEVEL 14T
9 | 2003087 1 | SWASHPLATE-VARIABLE 2 | GeAR-PLANET foT
13 | 70331 1| BLOCK-CYLRDER ASS'Y. 2 CRETANNG 6
BLOCK~-CYLINDER 2| NG s mu
5 | pisTon S, R
5 | PISTON SPRING ! N
14 | 2003005 7| RIONRINIER, WASHER 52 | 44878 2 | WASHER-3/4 X 1.5 x 13
15 | 9008000-0126 | 1 | 83 | 45078 2 | SEAL- .75 X 1.25 X .250
17 | 2000015 1 | cupE-stor 56 | 50006 1| swarr-ineut
18 | 50449 1| sHaFT-mo! 57 | s0016 3 | BOLT, 3/8-24 X 2.5
19 | 50552 1 | BEARING-THRUST 42x68X16 28 | 44878 21 | BOLT- 1/4-20 X 1.38
23 | 70082 1| BLOCK~CYLINDER (MOTOR) ASSY 59 | 50002 2 | PIN- 50D X .43 D X .750
1 | Brock—cyuNDER 62 | 45007 7 | ARM—CONTROL
7 | psTon 63 | s0034 1 | PUCK-DAMPENER
7 | PeToN sPriNG 64 | 0018 1 | SET SCREW
7 | PiSTON SPRING waASHER 83 | 70202 1 | JAGK SHAFT/PINON GEAR ASSEMBLY
38 | 200 1| AcTuaToR-BYPASS 1| e s
25 — 1 | 17T-23T CLUSTER ASSEMBLY
28 | 70250 1| GEnTEReEcTON ASseweLy 2 | CAPSCREW &M X 20 LG
2 | CHECK PLUG ASSEMBLY 2 | WASHER 7/16 X 1 X .5
11 SN TR i 85 | 50559 1 | JACK SHAFT
88 | 50154 2 | CAPSCREW 8M X 20 LG
3| BOLTe-24x 25 80 | 501 2 | WASER 718 X 1X 5
1 | BUSHN 90 | 60iig 2 | SLEEVE ING
27 | 48075 1| SeA-up 26x42xs 9 | 50941 2 | SEAL LIP 0.75x1.00%0.158
28 1 | RING-RETAINING 22 | 2003014 71 Srm
29 | 44872 2 | WASHER-26) G, BLOCK
30 | 200 1 | BYPASS PLATE 93 7 1| WASHER, BLOCK THRUST
34 44984 1 | OL FLTER ELEMENT 96 | 50133 1| BUSHING, VENT
35 | 50126 1| ARM-BYPASS 07 | 50134 1| venT
36 | 44870 1| RING—RETAINING 105 1 | FLANGE HEAD SCREW, 5/16-24 X 1
37 | s878 1| Aru-Actuam 11| 50196 1| vENT
38 | 44801 I—ACTU 134 44142 ASTLE
3 | s036 1| BOLT-5/16-18 X 1-3/4 135| 44101 1| SASRE Mo 8/18-24
138| 50384 1 | EXTENSION SPRING
137 50683 1 | SCREW, 10-32 X 1‘2
138 50431 1 | COMPRESSION SPRING
140( 50269 1 | NUT, HEX B/18-24
141 50028 1| seAlant
142 820z| 20W-30 OIL
150( 70312 1| SEAL KIT
151 | 50416 1 | oreAse
-" Hydro-Geer

P.2 of 2. 7028056




